
СО:1111111"1 
PRODUCТS' 

evnt to <Jc,n.:Jn<I rcэpccl: I 

lnnovative Truck Racks! 

т�vо Companies ! Опе J/i:,ion ! 

3000 & 7000 SERIES STEPGUARD 

COMPLETE GRILLE & BRUSH GUARD 
ASSEMBLY INSTRUCTIONS 

Г NO. 3338М & 7338М 06-08 FORD EXPLORER/07-08 EXPLORER SPORT TRACK 2/4WD 
1ot attempt to install this product оп any vehicle other than the one it is designed for and listed above! 

PACKING LIST 

QTY PARTS DESCRIPTION QTY PARTS DESCRIPТION 

2 

8 

8 

8 

4 

8 

4 

4 

У." Х %" ВUТТОN HEAD BOL TS 2 3338 SIDE PLATES 
5/16" Х 3/4" ВUТТОN HEAD BOL TS 1 3339Р PASSENGER BRUSH GUARD 
5/16" LOCK NUTS 1 33390 DRIVER BRUSH GUARD 
3/8" Х 1" ВUТТОN HEAD BOL TS 1 F11P PASSENGER HEAD LIGHT PROTECTOR 
3/8" Х 1 1/4" НЕХ BOL TS 1 F11D DRIVER HEAD LIGHT PROTECTOR 
3/8" LOCK WASHERS 1 ST3005 3" Х 33" ваттом STEP TUBE 
3/8" НЕХ NUTS 1 ТТ3300 2" Х 33" ТОР TUBE 
3/8" FLAT WASHERS 1 СР3005 33" CENTER PLATE 

ASSEMBLY 

STEP 1. BEGIN ТНЕ ASSEMBLY ВУ LAYING ТНЕ COMPONENTS OUT ON А PROTECТIVE SURFACE. 

STEP 2. POSITION ТНЕ GRILLE GUARD SIDE PLATES WIТH ТНЕ FRONT EDGE DOWN AND ТНЕ 2" ТОР AND 
ваттом STEP TUBE BEТWEEN ТНЕ SIDE PLATES. 

STEP З. АТТАСН ТНЕ ТОР TUBE ТО ТНЕ SIDE PLATES USING (2) 3/8" Х 1 1/4" НЕХ BOLTS AND LOCK 
WASHERS. DO NOT TIGHTEN. 

STEP 4. АТТАСН ТНЕ STEP TUBE ТО ТНЕ SIDE PLATES USING (4) 3/8" Х 1" BUTTON HEAD BOLTS. DO NOT 
TIGHTEN. 

STEP 5. POSITION ТНЕ CENTER PLATE BEТWEEN ТНЕ GRILLE GUARD SIDE PLATES, WITH ТНЕ SLOTTED 
MOUNTING HOLES IN ТНЕ CENTER PLATE DOWN. АТТАСН ТНЕ CENTER PLATE ТО ТНЕ SIDE PLATES 
USING (4) 3/8" Х 1" ВUТТОN HEAD BOLTS, FLAT WASHERS, LOCK WASHERS AND НЕХ NUTS. DO NOT 
TIGHTEN. 

STEP 6. TIGHTEN ТНЕ 2" ТОР TUBE. 

STEP 7. POSITION ТНЕ DRIVER SIDE BRUSH GUARD UP ТО ТНЕ GRILLE GUARD ASSEMBLY. LOOSELY 
АТТАСН ТНЕ ваттом OF ТНЕ BRUSH GUARD то ТНЕ GRILLE GUARD SIDE PLATE USING (1) 3/8" Х 1 У." 

НЕХ BOL Т AND LOCK WASHER. АТТАСН ТНЕ ТОР OF ТНЕ BRUSH GUARD ТО ТНЕ SIDE PLATE USING (2) 
5/16" Х 3/4" ВUТТОN HEAD BOL TS, AND LOCK NUTS. 

REPEAT ТНЕ ABOVE STEP ТО INSTALL ТНЕ PASSENGERS SIDE BRUSH GUARD. 

STEP 8. LOOSELY АТТАСН ТНЕ DRIVER SIDE HEAD LIGHT PROTECTOR ТО ТНЕ BRUSH GUARD USING (1) 
У." Х %" ВUТТОN HEAD BOLT, AND ТО ТНЕ SIDE PLATE USING (2) 5/16" Х 3/4" BUTTON HEAD BOLTS AND 
LOCK NUTS. REPEAT THIS STEP ТО INSTALL ТНЕ PASSENGER SIDE HEAD LIGHT PROTECTOR. 

STEP 9. ALIGN ТНЕ GRILLE AND BRUSH GUARD ASSEMBL У, AND TIGHTEN ALL NUTS AND BOL TS. 

http://www.carid.com/go-rhino/
http://www.carid.com/grill-guards.html









